
 

Approve Deny Signatures Date 

X  
Jinsu Kim 
Jinsu Kim / Environmental Engineering Specialist November 14, 2021 

X  Daniel W. Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager November 15, 2021 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0028088 

Facility Type Municipal APS ID 36586 

Major / Minor Minor Authorization ID 1319500 

a 
Applicant and Facility Information 

a 

Applicant Name Brown Township Municipal Authority   Facility Name Brown Township STP  

Applicant Address 7748 State Route 655   Facility Address 68 West Tony Street   

 Reedsville, PA 17084-9148   Reedsville, PA 17084  

Applicant Contact Chester Selfridge  Facility Contact Christian Hassinger  

Applicant Phone (717) 667-2531  Facility Phone (717) 667-2531  

Client ID 85906  Site ID 251517  

Ch 94 Load Status Not Overloaded  Municipality Brown Township  

Connection Status No Limitations  County Mifflin  

Date Application Received July 7, 2020  EPA Waived? No  

Date Application Accepted July 21, 2020  If No, Reason , DEP Discretion  

Purpose of Application .  

a 

 

Summary of Review 

Brown Township Municipal Authority (BTMA) has applied to the Pennsylvania Department of Environmental Protection (DEP) 
for reissuance of its National Pollutant Discharge Elimination System (NPDES) permit.  The permit was last reissued on 
February 11, 2016 and became effective on March 1, 2016.  The permit expired on February 28, 2021.    
 
Based on the review, it is recommended that the permit be drafted.   
 
Sludge use and disposal description and location(s):  Sludge is treated onsite via an aerobic digestor prior to land application 
under PAG083553.    
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0028088 
Brown Township STP  
 

2 

Discharge, Receiving Waters and Water Supply Information 

a 

 Outfall No. 001  Design Flow (MGD) 0.6  

 Latitude 40 39’ 44”  Longitude 77 35’ 49”  

 Quad Name Burnham  Quad Code 1325  

 Wastewater Description: Treated Sewage  

a 

 Receiving Waters Kishacoquillas Creek  Stream Code 12429  

 NHD Com ID 66204163  RMI 6.93  

 Drainage Area 68.5 mi2  Yield (cfs/mi2) 0.226  

 Q7-10 Flow (cfs) 15.5  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  577  Slope (ft/ft)        

 Watershed No. 12-A  Chapter 93 Class. TSF, MF  

 Existing Use None  Existing Use Qualifier None  

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Attaining Use  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 a   

 Nearest Downstream Public Water Supply Intake Newport Borough Water System  

 PWS Waters Juniata River   Flow at Intake (cfs)        

 PWS RMI 12.71  Distance from Outfall (mi) 40.78  

a 

 
Drainage Area 
The discharge is to Kishacoquillas Creek at RM 6.93.  A drainage area upstream of the point of discharge is estimated to 
be 68.5 sq.mi according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.     
 
Streamflow 
USGS StreamStats produced a Q7-10 of 15.5 cfs at the point of discharge.   
 
Kishacoquillas Creek 
Under 25 Pa Code §93.9n, Kishacoquillas Creek from Mill Road Bridge to Mouth has a designated protected water use of 
Trout Stocking and Migratory Fishes.  Kishacoquillas Creek is a tributary of Juniata River which has a designated protected 
water use of Warm Water and Migratory Fishes.  No special protection water is impacted by this discharge.  DEP’s latest 
integrated water quality report finalized in 2020 indicates that Kishacoquillas Creek near the discharge point is not impaired; 
yet it is listed in Category 2 which represents any waters with attainment status of the remaining uses may be unknown 
because data are insufficient to categorize the water.  The downstream is impaired for pathogens for recreational uses.        
 
Public Water Supply  
The fact sheet developed for this last permit renewal indicates that the nearest downstream PWS is Newport Borough 
Water System in Newport Borough, Perry County at RMI 12.71, about 40.78 miles downstream of the discharge.  Given 
the distance, the discharge is not expected to impact the water supply.   
 
 
 
 
 
 
 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0028088 
Brown Township STP  
 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Brown Township STP 
 

WQM Permit No. Issuance Date 

4473401 05/01/2020 

4473401 12-1 07/11/2012 Amended for conversion of two extended aeration 
trains to modified-bardenpho treatment trains 

4473401 05-1 03/14/2006 Amended for addition of new biosolids digestion, 
thickening, and holding tanks 

Replacement of Comminutor with mechanical 
screen 

Organic re-rating of the aeration tanks 

4401401 04/24/2001 Experimental Permit 

4495401 05/16/1995 Queen Street sanitary sewer extension 

4489404 02/03/1988 Construction and Operation of one new final 
settling tank, 3 return sludge pumps, and 4 raw 

sewage pumps 

4485401 07/17/1985 Construction and operation of sanitary sewers to 
serve 3 residential lots 

4474401 10/17/1977  

4473401 09/14/1973 Construction of pumping station 

565S53 12/20/1965  
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 

Secondary With 
Ammonia And 
Phosphorus Extended Aeration Gas Chlorine 0.6 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

a0.69 1537 Not Overloaded   

 
BTMA currently owns and operates a municipal wastewater treatment facility located at 68 West Tony Street, Reedsville, 
PA 17084, serving the areas of Brown Township (50%) and Armagh Township (50%).  All sewer systems are 100% 
separated.  With an annual average design flow of 0.6 MGD and hydraulic design capacity of 0.69 MGD, the facility utilizes 
an extended aeration activated sludge treatment process consisting of a bar screen, aeration tanks (2), clarifier, chlorine 
contact tanks (2), and outfall structure.   
 
Sludge is treated onsite via an aerobic digestor prior to land application under PAG083553.  The facility utilizes delpac for 
phosphorus removal, chlorine gas for chlorination, and caustic soda for pH control.  According to the application, there are 
no commercial/industrial users connected to the sewer system.   
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0028088 
Brown Township STP  
 

4 

Compliance History 

 

Summary of DMRs: A summary of past 12-month DMR data is presented on the next page.   

Summary of Inspections: 01/08/2020: Michael Benham, former DEP Water Quality Specialist, conducted a routine 
inspection and indicated that all treatment units were online except for the two older 
rectangular clarifiers and another larger holding tank at the time of inspection.  No issues 
were found at the time of inspection.   
 
12/12/2018:  Michael Benham conducted a routine inspection.  No issues were found at the 
time of inspection.   

Other Comments: A number of effluent violations were reported since the last permit reissuance.  These 
violations were identified below.   
 

 
 
DEP’s database revealed that there is no open violation associated with the permittee or 
facility.   

 
 
 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0028088 
Brown Township STP 

 

5 

Effluent Data 

 
DMR Data for Outfall 001 (from October 1, 2020 to September 30, 2021) 

 
Parameter SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 

             Flow (MGD) 
Average Monthly 0.700 0.366 0.355 0.334 0.375 0.406 0.520 0.412 0.402 0.465 0.364 0.313 

Flow (MGD) 
Daily Maximum 1.994 1.038 0.474 0.392 0.468 0.608 1.272 1.173 0.575 1.636 0.761 0.602 

pH (S.U.) 
Minimum 6.9 6.9 6.7 6.7 6.6 6.6 6.5 6.5 6.7 6.6 6.7 6.7 

pH (S.U.) 
Maximum 7.2 7.2 7.1 6.9 6.9 6.9 6.8 6.8 7.1 7.2 7.2 6.9 

DO (mg/L) 
Minimum 6.4 6.4 6.5 6.5 6.8 6.8 6.8 7.4 7.0 6.8 6.6 6.5 

TRC (mg/L) 
Average Monthly 0.2 0.2 0.2 0.2 0.3 0.4 0.3 0.2 0.3 0.2 0.2 0.2 

TRC (mg/L) 
Instantaneous 
Maximum 0.7 0.9 0.9 0.8 1.0 1.0 1.0 0.8 0.8 0.5 0.4 0.5 

CBOD5 (lbs/day) 
Average Monthly < 21 < 15 < 10 < 13 < 11 21 < 17 < 17 15 < 15 < 10 < 15 

CBOD5 (lbs/day) 
Weekly Average 52 42 13 18 14 30 < 24 28 21 25 17 22 

CBOD5 (mg/L) 
Average Monthly < 4 < 6 < 3 < 4 < 3 6 < 4 < 5 5 < 5 < 4 < 6 

CBOD5 (mg/L) 
Weekly Average 8 16 4 6 5 10 6 10 5 6 6 9 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 257 616 565 378 860 462 307 590 523 411 508 404 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 76 228 188 130 273 135 76 191 151 148 191 169 

TSS (lbs/day) 
Average Monthly < 35 14 13 < 12 22 < 11 25 16 22 14 22 11 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 450 628 625 497 558 463 398 597 442 297 508 369 

TSS (lbs/day) 
Weekly Average 118 23 19 19 31 15 42 18 34 26 56 15 

TSS (mg/L) 
Average Monthly < 6 5 5 < 4 7 < 3 6 5 6 4 8 4 



NPDES Permit Fact Sheet NPDES Permit No. PA0028088 
Brown Township STP 

 

6 

Parameter SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 131 231 212 171 181 137 100 188 125 105 190 152 

TSS (mg/L) 
Weekly Average 19 9 8 6 9 5 12 6 9 6 19 6 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean < 42 < 241 19 < 50 < 12 93 < 154 < 26 < 59 88 43 < 193 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 3255 8664 63 457 20 231 1401 74 1466 134 209 1439 

Nitrate-Nitrite (mg/L) 
Average Monthly < 1.3 < 1.2 < 1.2 < 1.2 < 1.25 < 1.21 < 1.27 < 1.31 < 1.24 < 1.33 < 1.49 < 1.74 

Nitrate-Nitrite (lbs) 
Total Monthly < 239 < 109 < 113 < 100 < 121 < 122 < 181 < 119 < 125 < 118 < 129 < 146 

Total Nitrogen (mg/L) 
Average Monthly < 4.27 < 9.33 < 5.69 < 6.45 < 5.24 < 3.09 < 2.65 < 2.76 < 8.72 < 7.24 < 2.51 < 2.84 

Total Nitrogen (lbs) 
Effluent Net <br/> 
Total Monthly < 727 < 818 < 548 < 533 < 495 < 312 < 354 < 240 < 852 < 689 < 218 < 239 

Total Nitrogen (lbs) 
Total Monthly < 727 < 818 < 548 < 533 < 495 < 312 < 354 < 240 < 852 < 689 < 218 < 239 

Ammonia (lbs/day) 
Average Monthly < 7.0 18.0 11.0 11.0 8.0 4 < 3 < 3 21 < 8 < 0.3 < 0.3 

Ammonia (mg/L) 
Average Monthly < 1.55 6.26 3.51 3.94 2.71 1.33 < 0.83 < 0.88 6.42 < 2.36 < 0.1 < 0.21 

Ammonia (lbs) 
Total Monthly < 221 544 335 325 255 135 < 108 < 72 640 < 249 < 9 < 10 

TKN (mg/L) 
Average Monthly < 2.79 8.13 4.49 5.24 3.98 1.88 < 1.38 < 1.45 7.48 5.73 < 1.0 1.11 

TKN (lbs) 
Total Monthly < 436 710 435 433 374 190 < 176 < 122 727 553 < 87 93 

Total Phosphorus 
(mg/L) 
Average Monthly 1.11 2.06 1.22 1.75 1.95 1.42 0.83 0.65 0.46 0.67 1.22 2.38 

Total Phosphorus (lbs) 
Effluent Net  
Total Monthly 247 181 116 146 188 142 111 62 48 64 104 197 

Total Phosphorus (lbs) 
Total Monthly 247 181 116 146 188 142 111 62 48 64 104 197 

Total Copper (lbs/day) 
Average Monthly < 0.2 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.3 < 0.03 < 0.1 0.1 0.04 0.05 



NPDES Permit Fact Sheet NPDES Permit No. PA0028088 
Brown Township STP 